

Amitriptyline

Section	Indications
Medicines for other common symptoms in palliative care Oral > Solid: 25 mg; 10 mg; 75 mg	Palliative care

Cyclizine

Section	Indications
Medicines for other common symptoms in palliative care Oral > Solid: 50 mg tablet Parenteral > General injections > unspecified: 50 mg per mL	Palliative care

Dexamethasone

Section	Indications
Medicines for other common symptoms in palliative care Oral > Liquid: 2 mg per 5 mL Oral > Solid: 2 mg; 4 mg Parenteral > General injections > unspecified: 4 mg per mL in 1 mL ampoule (as disodium phosphate salt)	Palliative care

Diazepam

Section	Indications
Medicines for other common symptoms in palliative care Oral > Liquid: 2 mg per 5 mL Oral > Solid: 5 mg; 10 mg Local > Rectal > Gel: 5 mg per mL in 0.5 mL rectal delivery system; 5 mg per mL in 2 mL rectal delivery system; 5 mg per mL in 4 mL rectal delivery system Local > Rectal > Solution: 2 mg per mL in 1.25 mL rectal tube; 2 mg per mL in 2.5 mL rectal tube; 4 mg per mL in 2.5 mL rectal tube Parenteral > General injections > unspecified: 5 mg per mL	Palliative care

Docusate sodium

Section	Indications
Medicines for other common symptoms in palliative care Oral > Liquid: 50 mg per 5 mL oral liquid Oral > Solid: 100 mg capsule	Palliative care

Dolasetron

Section

Medicines for other common symptoms in palliative care

Indications

Therapeutic equivalent to [ondansetron](#) for

Palliative care

Fluoxetine

Section

Medicines for other common symptoms in palliative care

Oral > Solid: 20 mg (as hydrochloride)

Indications

Palliative care

Granisetron

Section

Medicines for other common symptoms in palliative care

Indications

Therapeutic equivalent to [ondansetron](#) for

Palliative care

Haloperidol

Section

Medicines for other common symptoms in palliative care

Oral > Liquid: 2 mg per mL

Oral > Solid: 0.5 mg; 2 mg; 5 mg

Parenteral > General injections > unspecified: 5 mg per mL in 1-mL ampoule

Indications

Palliative care

Hyoscine butylbromide

Section

Medicines for other common symptoms in palliative care

Parenteral > General injections > unspecified: 20 mg per mL injection

Indications

Palliative care

Hyoscine hydrobromide

Section

Medicines for other common symptoms in palliative care

Local > Topical > Transdermal patch: 1 mg per 72 hours transdermal patch

Parenteral > General injections > unspecified: 400 µg per mL injection; 600 µg per mL injection

Indications

Palliative care

Lactulose

Section

Medicines for other common symptoms in palliative care

Oral > Liquid: 3.1 to 3.7 g per 5 mL oral liquid

Indications

Palliative care

Loperamide

Section

Medicines for other common symptoms in palliative care

Oral > Solid > dosage form: 2 mg

Indications

Palliative care

Metoclopramide

Section

Medicines for other common symptoms in palliative care

Oral > Liquid: 5 mg per 5 mL

Oral > Solid: 10 mg (hydrochloride)

Parenteral > General injections > unspecified: 5 mg per mL in 2 mL ampoule (hydrochloride)

Indications

Palliative care

Midazolam

Section

Medicines for other common symptoms in palliative care

Oral > Liquid: 2 mg per mL

Parenteral > General injections > unspecified: 1 mg per mL; 5 mg per mL

Oral > Solid > dosage form: 7.5 mg; 15 mg

Indications

Palliative care

Ondansetron

Section

Medicines for other common symptoms in palliative care

Parenteral > General injections > IV: 2 mg per mL in 2 mL ampoule (ondansetron base, as hydrochloride)

Oral > Liquid: 4 mg per 5 mL (ondansetron base)

Oral > Solid: 4 mg (ondansetron base); 8 mg (ondansetron base)

Indications

Palliative care

Palonosetron

Section

Medicines for other common symptoms in palliative care

Indications

Therapeutic equivalent to [ondansetron](#) for

Palliative care

Senna

Section

Medicines for other common symptoms in palliative care
Oral > Liquid: 7.5 mg per 5 mL oral liquid

Indications

Palliative care

Tropisetron

Section

Medicines for other common symptoms in palliative care

Indications

Therapeutic equivalent to [ondansetron](#) for

Palliative care